EPA-670/2-73-050
September 1973

Environmental Protection Technology Series




Research reports of the Office of Research and
Monitoring, Environmental Protection Agency, have
been grouped into five series. These five broad
categories were established to facilitate further
development and application of environmental
technology. Elimination of traditional grouping
was consciously planned to foster technology
transfer and a maximum interface in related
fields. The five series are:

l. Environmental Health Effects Research
2. Environmental Protection Technology
3. Ecological Research

4. Environmental Monitoring

5. Socioceconomic Environmental Studies

This report has been assigned to the ENVIRONMENTAL
[...]
averaged 90.4 and 79.5% (0.70 and 1.5 mg/l P effluent residual),
respectively, During certain months, the total phosphorus con-
centration was high because mixed liquor suspended solids were
discharged into the effluent, therefore, the total soluble phos-~
phorus concentrations are a better indication of the effective-
ness of the iron addition.

Based on an average 1971 screened sewage total soluble phosphorus
concentration of 2.3 mg/l P, the East Plant effluent had a residual
concentration of 0,22 mg/l P, while the West Plant effluent concen-
tration averaged 0.58 mg/l P. During the May 1971 to April 1972
period when the East Plant waste sludge was added to the West Plant
return sludge, the total soluble phosphorus values for the East and
West Plant effluents averaged 0.22 and 0.64 mg/l P.

An average of 8.0 mg/l iron was added to the Fast Plant mixed liquor
(11,546 gallons/day at 0.7t pounds/gallon) to remove phosphorus. No
minimum iron dose testing was conducted, but obviously, the 1971
minimum was below 8.0 mg/l iron at the Jones Island East Plant.

The pickle liquor addition increased the return sludge phosphorus
concentration in 1970 from 2.29% as P in the control West Plant to
2.61% as P in the East Plant, and also increased the iron content
from 1.86% as Fe in the West Plant to 5,08% as Fe in the East Plant.



9.

10.

The addition of iron to the East Plant mixed liquor increased
the effluent iron concentration slightly. During the 1970
demonstration period, the West and East Plant effluent total
iron concentrations averaged 0.51 and 1.2 mg/l Fe and the total
soluble iron concentrations averaged 0.21 and 0,24 mg/l Fe,
respectively., The difference in total iron concentrations was
attributed to the increased concentration of iron in the East
Plant suspended solids, In 1971, soluble iron concentrations
averaged 0,18 and 0.15 mg/l Fe, respectively, in the West and
East Plant effluents,

Comparison of the efficiencies of the West and East Plant in
removing BOD, COD and suspended solids as well as microscopic
examination of the mixed liquors indicated that the addition
of unneutralized pickle liquor apparently did not affect
purification,

The pickle liquor (ferrous sulfate) addition increased the

East Plant effluent soluble sulfate concentration by about 12%
(116 - 130 mg/1 SO4) during 1971 and decreased the total alka-
linity by 21% (187 to 226 mg/l as CaCO3). The two year average
mixed liquor pH values were 7.0 for the East Plant and 7,1 for
the West Plant.

The pickle liquor caused no apparent problems with the plant
physical facilities.

Initially, the pickle liquor addition did not appear to affect
ferric chloride requirements in the sludge conditioning phase
(1970). However, the 1971 data indicates a reduction in ferric
chloride requirements in the sludge conditioning phase.



SECTION II

RECOMMENDATIONS

The continuous addition of waste pickle liquor as an iron
source for phosphorus precipitation and removal since January 1970,
has been economical and practical at the Milwaukee Sewerage Commis-
sion's Jones Island Activated Sludge Plant.

At the present time, 85% phosphorus removal has been attained
and, therefore, additional modifications to increase phosphorus removal
are not necessary since State requirements have been met. Transfer of
iron containing filtrate from the vacuum filters exclusively to the
West Plant is being implemented to provide for a more stable operation
and possibly increased phosphorus removal,

Future research should be directed towards finding exactly
how phosphorus is tied up with the added cations and what other
compounds are affected by cation additionm.



SECTION III

INTRODUCTION

In 1967, the Sewerage Commission of the City of Milwaukee,
initiated a three year research program to evaluate the phosphorus
removal in the Jones Island Activated Sludge Plant (2). This re-
search program, funded in part by the Environmental Protection Agency,
included studying methods to enhance phosphorus removal. The theories
of biological phosphate removal as stated by Levin and Shapiro (3),
Vacker et al, (4), Borchardt and Azad (5) and Wells (6) along with the
chemical precipitation theories contended by Menar and Jenkins (7)
were reviewed and attempts were made to maximize biological precipita-
tion of phosphorus in the activated sludge plants., The 200 MGD Jones
Island Plant consisting of the 85 MGD West Plant and the 115 MGD East
Plant, operated in parallel receiving a common screened sewage, was
ideal for plant-wide variation of operating parameters to effect phos-
phorus removal,

Addition of iron directly to aeration tanks in the activated
sludge process, was investigated in Wisconsin by Scott (8) in 1947.
Many other investigators have researched chemical addition for phos-~
phorus removal (9....34).

In 1968, the Sewerage Commission of the City of Milwaukee and
the Water Pollution Control Corporation of Milwaukee, conducted a
plant scale study to enhance phosphorus removal by chemical addition
directly to the aeration tank using aluminum and iron salts at a small
activated sludge plant (40-70,000 gallons per day) located in a contract
area of the Metropolitan Sewerage District (24), This work, at a plant
receiving only domestic wastes from a small subdivision, expanded the
pilot plant work done by Barth and Ettinger (17). Following successful
phosphorus removal with both sodium aluminate and alum, iron in the form
of ferrous sulfate was added. The A, O, Smith Corvoration, which joined
the study at this point, supplied the iron in the form of a neutralized
waste pickle liquor and also furnished laboratory services. The con-
clusions of the May 1968 to January 1969 study indicated that the
aluminum or iron addition, to remove phosphorus was an effeetive and
economical method to enhance phosphorus removal.

Concurrent research being conducted at the Sewerage Commission's
Jones Island Plant (2) to relate operating parameters to phosphorus
removal, indicated that 60 to 90% total phosphorus removal could be ex-
pected, but control of plant operations to consistently remove 85% of
the phosphorus as required by the State of Wisconsin Department of
Natural Resources, could not be accomplished. Supplementary cationic
precipitation of phosphorus in conjunction with the activated sludge
process was, therefore, investigated,

5



Iron was chosen as the cation to be used because:

1. Iron addition to the aeration tank would
not create an extra sludge removal problem,

2. Iron was consistent with the existing method
of sludge disposal.

3. Success was experienced at the small activated
sludge plant study.

4, Pickle liquor was available from the
A, O, Smith Corporation which had a cooperative
attitude,

5. Iron in waste pickle liquor was inexpensive in
comparison with other chemicals (delivered free).

In September 1963, Mr. George Hubbell(35) reported on his
federal grant activities to remove phosphorus from Detroit's waste
water. He indicated that phosphorus removal was achieved through
chemical precipitation using iron in a pilot plant. In May 1969,
representatives of the Milwaukee Sewerage Commission went to Detroit
to observe the pilot operation and discuss the project with
Dr. Albert M., Shannon, Chief of Water and Sewage Treatment. The
observations and information obtained at Detroit combined with the
previous Sewerage Commission work, indicated that experimental iron
addition to a portion of the Jones Island Plant was the next logical
step.

A decline in phosphorus removal occurred in June 1969 as a
result of the Milwaukee Brewery strikes, and it was decided to add
neutralized pickle liquor from the A, O, Smith Corporation to one
East Plant aeration tank to observe the effects upon phosphorus pre-
cipitation and on the mixed liquor biota. This test indicated that
the iron effectively reduced the effluent phosphorus concentration
with no noticeable ill effects on the treatment process or equipment.
An addition rate of 15 mg/l of iron to the mixed liquor was found to
maximize phosphorus removal. At this dosage rate, neutralization of
the pickle liquor free acid (2-5%) was not necessary.

After the plant returned to normal operation following the
five week brewery strikes (June 9 to July 15), unneutralilzed wagte
pickle liquor was added to the entire 115 MGD East Plant from Novem-—
ber 3 to November 14, 1969. The pickle liquor was trucked to the



Jones Island Plant by the A, 0. Smith Corporation and about 20,000
gallons of the liquor was added to the mixed liquor aeration tank
feed channel each day. The plant scale test confirmed the single
tank studies., At this point, the Sewerage Commission of the City
of Milwaukee applied for a federal demonstration grant to assist
in covering the cost of a one year plant scale study to add pickle
liquor to enhance phosphorus removal, It was proposed to add
pickle liquor to the 115 MGD East Plant and to operate the 85 MGD
West Plant as a control. The A. 0. Smith Corporation agreed to
construct and maintain pickle liquor storage and addition facilities
and to deliver the waste pickle liquor to the Jones Island Plant.

Findings of the one year demonstration project for 1970 have been
published (1).



SECTION IV

OBJECTIVES

The 1971 objectives of the pickle liquor iron addition
at the 200 MGD Jones Island Activated Sludge Plant included:

A,

Evaluate the effectiveness of continuous
iron addition to maintain an East Plant
effluent total phosphorus concentration
of 0.50 mg/1 P or less. The minimum
requirement is to remove 85% of the phos-
phorus for the total plant.

Compare the efficiency of the West and
East Plants in removing phosphorus, BOD,
COD and suspended solids.

Determine the optimum iron requirements to
maximize phosphorus removal,

Determine the effects of iron addition on
the mixed liquor biota and its settling
characteristics.

Determine the effects of iron addition on the
plant physical facilities,

Determine the effect of iron addition on the
requirements of ferric chloride conditioning
of waste sludge.



SECTION V

SEWERAGE COMMISSION OF THE CITY OF MILWAUKEE

JONES ISLAND PLANT

The Jones Island activated sludge waste water treatment
plant (36, 37) was designed to treat 200 million gallons of sewage
daily. The plant provides conventional activated sludge treatment
in the original 85 MGD West Plant and a 115 MGD East Plant addition.
The treatment plant has a connected population of about 1,000,000
people. The service area includes about 17,000 acres of a combined
sewer system and about 83,000 acres having a separate sanitary sewer
system.

The primary treatment facilities consist of conventional
coarse screening (mechanically cleaned bar screens, 1" between bars)
to remove hair, fleshings, garbage, rags, wood, etc, Following
coarse screening, the waste water 1s directed to the grit chambers
consisting of eight 8 x 8 x 90 foot long compartments to reduce the
flow velocity to one foot per second. At this reduced flow rate the
grit consisting of sand, gravel, coal, ashes and some organic solids,
is deposited on the bottom.

Following this treatment, the waste water is directed to
rotary drum fine screens (3/32 inch slots - 2 inches long) to remove
additional solids before the waste water is divided between the
West and East conventional activated sludge plants for treatment.

The West Plant has a ridge and furrow-type aeration plate
arrangement in the 24 aeration tanks. The tank arrangement allows
the mixed liquor to travel through 472 feet of aeration tank (22 feet
wide, 15 feet deep) prior to flowing into one of the 11 - 98 foot
diameter sedimentation tanks. The East Plant has twenty aeration
tanks where the mixed liquor travels through TLO feet of tank length
(22 feet wide and 15 feet deep). These tanks have a longitudinal
plate arrangement (38, 39). This plant has ten sedimentation tanks
each consisting of two adjoining 84 foot diameter tanks, FEach plant
has its own return sludge pumping station where the entire volume of
return sludge is pumped and mixed with the screened sewage. The
normal return sludge volume added to the screened sewage is about 25%
of the sewage volume, but periodically, the return sludge volume has
been increased to 35% to compensate for changes in sludge settling
rates.

The aeration tanks in both plants aerate the mixed liquor
(screened sewage plus return sludge) for an average period of 7,0
hours. The aerated mixed liquor is then directed to the final
sedimentation tanks for an average of a 2.4 hour detention time (the
surface settling rate for West and East Plants are, respectively,

11



900 and 870 gpd/sq., ft. at design flow). The effluent is chlorinated
and directed to Lake Michigan,

Prior to April 1971, the mixed liquor solids that were wasted
from both the West and East Plants were directed to one of six
gravity thickeners located in the West Plant. At the present time,
the Fast Plant waste sludge is directed into the West Plant return
sludge channel and only West Plant mixed liquor is thickened with
periodic addition of the combined sludge from the West Plant return
sludge channel. The thickened waste sludge i1s conditioned with
ferric chloride, filtered on vacuum filters, dried in rotary dryers
and sold as a fertilizer called Milorganite. This is the only way
sludge can be removed from the plant. During 1970 and 1971, a yearly
average of 72,000 tons (dry basis) of solids were removed in the
dewatering plant. The physical layout of the Jones Island Plants
is shown in Figures 1 and 2,

12



el

‘ m‘;:-:«,( iw»«m( ‘ HARBOR ENT RANCE
il
] —

\

i 7\ 1 -
KINNICKINNIC " 13 1; 7 l; 1 (_% l? . ==
( £ 3 =
! M q

- - Lo T glerriuene
T AL TuAN . L SLu0Gt EHANMELS T 5T ;__E e

P W ey s 1| N
: ‘I ‘)‘\) .\J[@ .S / {
Pt e 8 o J 12 14 |
Prnantl¢ 173 L (AR el 4 b '
BT L.v-: n‘mmT'fv ' --'—4‘»“7‘-4 RS
‘ LAN '

-1|F
6] |8 o) |2 KBy N6, L]

rees - - CrawneLs

HELE T LR

FERTILIZEN STORAGE (1814

=LF-

7 —
MILORGANITE PACKAGING B LOADING ™
8LoC - IR S
' P /Ef;l_(:r—:——'—:; =¥ =
= E———— =2

s o s

7 PICKLE_LIQUOR STORAGE

mcmgmaton [ oo o : ’ )
#.00 - ) TANKS @ 30,000 gols.
-%]c, ) {2 1ANKS @ 3000090k
= U U 0 U Y "’”‘f‘/‘" __,._///

s

-

Jones Island Waste Water Treatment Plant

Figure |

mX > r

ZpO—-IO—-X



14l

RAW
SEWAGE.

CHLORINATION

AEFFLUENT]

!

SCREEN

SEWERAGE COMMISSION

FIGURE 2
OF THE CITY OF MILWAUKEE
GRIT JONES ISLAND WASTE WATER TREATMENT PLANT
REMOVAL i L
(FINE SCREENSO
FILTRATE
m AERATION
CLARIFIERS BASINS
WASTE RETURN  SLUDGE
SLUDGE |- — — — . :
WEST PLANT
FILTERS
WASTE
SLUDGE
DRYERS
EAST PLANT
MILORGANITE c
PICKL
RETURN  SLUDGE l— LIQUOR
STORAGE

LAKE MICHIGAN

AERATION

\7

@F;RS

BASINS




SECTION VI

JONES TSLAND PLANT OPERATION

The Milwaukee Metropolitan area as served by the Jones
Island Waste Water Treatment Plant contains a variety of industries
and the liquid wastes vary from low strength metal-working wastes
to the concentrated organic wastes contributed by the large brewing
industries.

During 1971, the average daily waste water volume received
at the treatment plant was 176.8 mgd having a BOD content of 220 mg/l.
The average workday (Monday - Friday) flow (industrial and domestic)
was 185.2 mgd with a BOD of 254k mg/l and the Sunday and Holiday flow
(essentially domestic) was 152.1 mgd with a BOD of 117 mg/l, Calcula-
tions from this data indicated that 14% of the weekly flow is from
industry along with 54% of the weekly BOD contribution. On a workday
basis, industry contributed 18% of the flow and 62% of the BOD.

With this type of load on a waste water treatment plant, many
changes are necessary to maintain an efficient operation and many
problems can be experienced. The following review discusses the 1971
operational conditions and changes as separated into four, three month
periods:

January, February, March: The average sewage flow that
entered the plant was 193.3 mgd which was divided by
directing 46% to the West Plant and 54% to the East Plant.
During this period, the plant clarifiers periodically
became overloaded permitting mixed liquor suspended
solids to be discharged, This problem resulted from
major required maintenance on dryers in the sludge
dewatering facilities,

Actinomycetaceae Genus Nocardia as present in 1969 and
1970 continued. (See Appendix A [2]). During January
and February, traces of the froth lingered in both plants
from the November 1970 outbreak. Another outbreak oc-
curred in March in the East Plant, but only traces were
noticed in the West Plant., The amount of froth on the
aeration tanks and aerated channels decreased by the

end of the month leaving a white foam.

April, May, June: The distribution of the average
179.4 mgd of sewage that entered the plant was 43%
to the West Plant and 57% to the East Plant. On
April 7, the East Plant waste sludge was directed
into the West Plant return sludge channel to provide
an iron source for the West Plant, Prior to this,

15




all the East Plant sludge was wasted directly to the
dewatering plant thickeners. The Jones Island effluent
chlorination facilities were activated June 21, initially
using temporary facilities until the construction on the
permanent facilities was finalized. Again during this
period, clarifiers were overloaded resulting in higher
effluent suspended solids., On May T, the dryer system
was at full capacity again to reduce the solids build up
in the plant., However, on June 1 and 2 the entire de-
watering facilities were shut down for repairs.

Traces of the Nocardia froth were evident at the begin-
ning of April, but by the middle of the month the froth
coverage of the aeration tanks increased, first in the
East Plant and then in the West Plant, The froth cover-
age had decreased by the end of April but increased again
at the end of May and decreased substantially by mid-June,

July, August, September: The average 180.4 mgd of sewage
that entered the plant was distributed 42% to the West
Plant and 58% to the East Plant. A vacuum filter cake
eracking problem occurred on August 25 and the pickle
liquor dose was decreased for a short period of time,

The Nocardia froth reoccurred twice during this period,
on August 3 for a few days and again on September 29,

During the month of August, the density of the Milorganite
sharply decreased by about 15-20% in one week and then in-
creased slowly for about 10 days, until a normal density
was again obtained. A normal loose density will range from
40 to 42 1bs./cu. ft. and this value dropped to a low of
33.75. ©Special analyses were conducted during this period,
but the reason for the occurrence was not determined.

October, November, December: The average sewage flow that
entered the plant was 171.8 mgd with an average distribu-
tion of 43% to the West Plant and 57% to the East Plant,

The plant sludge dewatering facilities were taken out of
service twice for maintenance work on the dryer exhaut gas
flume. The days out of service were November 14 and 15 and
December 27, 28, 29 and 30. The Nocardia froth concentra-
tion present at the end of September decreased to a low level
by mid-October, but by the end of October, the froth increased
to a heavy concentration on the surface of the aeration tanks
and channels which remained through December,

16



SECTION VII

IRON ADDITION EQUIPMENT AND OPERATION

The facilities proposed for addition of waste pickle liquor
iron for enhancement of phosphorus removal were designed to make pos-
sible a precise and reliable operation. The equipment was comprised
of two 30,000 gallon pickle liquor storage tanks insulated so that only
a 1° F. maximum temperature drop per day would occur at an ambient tem-
perature of minus 20° F. The automatic equipment would consist of an
automatic feed valve, a specific gravity column, a calculator, a re-
circulation pump-heater combination and an equipment by-pass. The
calculator would summate the mixed liquor flow from the existing meters,
determine the iron concentration from the specific gravity, and control
the iron addition to maintain the desired iron concentration. Deliveries